o

COMPACT TRACTOR
/' S/N 9686282 AND AFTER
Parts Catalog No. 1310

Hiliter | 2500 - 775 e

’

¥’

B

i’ .
¥

. " CASE MODEL 210

Air Cleaner..,.........
Battery...............
Belt, Stapfér-Generator |

Breather, Crankcase....

Crankshaft....... Wl
Cylinder Block. .. «.....
Cylinder Head ...... ..
Electrical System ......

* ConnectingRod .....¢..... ..

Engine Block & Attaching Parts

Engine Mounts ........
Exhaust System ... .. ..

Axle, Front ...........

Axle,Rear ........... .

Brakes .....................
Decals .....................
Electrical Systermn ............

Fenders...........‘...

Implement Lift Lever ...... ...

Model D8 Whee! Weights

+

PAGE

15
7q

18-17

49-51

) ALPHABETlCAL INDEX
+  "ENGINE SECTION
GRID *
AB Filter, Breather ..............
D8 Flywheel ........ e,
B2 Fuel Pump .. ... e
A3 Fuel Strainer-.................
A8 Fuel System ...... Peaaanaan,
B2-B4 - GasketKits ............... .-
A10 Governor ... ... e ieaaa
A10 Muffler.«....,........... ...
AlZ .- OillPan-.:...,. o Ll
AlZ Piston......................
DB-D10 * Pulley, Clutch ...0...........
Al2 Spark Plug. .. .. e e e
BS Starter-Generator. ..........,
AB v Tank, Fuel .00 L L
Throttie Linkage .............
Valves e e,
BASIC TRACTOR SECTION
GRID - :
C2 Model J21 Slgeve Hitch . ... .. .
C12-C14 Model H13 Weight Box ....... :
B2 Meadel H18 Counterweight
C10 _ Brackets.. ... TP
D12 Pulleys, Beltsand Idlers . , .. . . .
D8-D10 Pulley Clutch .. ............, .
B14 Seat, Operator's .. ... e
B12 Steering Wheel & Gear ..... ..
B12 Taillamp...................
D2 ToolBox ...................
B12 Transmission. . ..............
D2 Wheels, Front & Rear ........
E2 *
N &

PAGE.

11

. 15817

1

21-23
27

49
27

39-41

GRID

. L




‘Y Indexes ‘ o '

Genuine CASE Service Parts.- An alphabetical index is
provnded at the front of this Catalog to locate the major
groups or assemblies. A numerical index at “the rear of the
Catalog gives the part numbers and the pages on wh|ch

All parts are illustrated in “Exploded Views” which

each other. Reference numbers are used in the illustra-
tions. These numbers correspond to those in the *Refer-
ence Number’’ column and are followed by the part
number, description and quantity required.

This parts Catalog Js arranged for easy identification of

‘show the individual parts in their normal relationship to

GENERAL INFORMATION

Orders

Orders should plainly specify correct part number ful|

. description, quantity required, machine model and enginé
. model, machine and engine serial numbers, method of

shipment and shipping address.

they ‘are descnbed

Changes
. ' When changes to the machine make it necessary,
- Hustrations . revised pages. for this book will be issued. The revised

they replace and the “issue” numbgr and date will be

pages will be issued with the same page number as ‘those
advanced. i

o

It is imperative that revised Parts Book pages be iA-
serted into their respective Parts’ ‘Books as soon as received.
Failure to do so will lead to confuswn and defeat the
purpose of the book,,, - - | =~ o

Indented Déscrip‘tion

Indented parts in the descriptive list are a part of the preceding assembly or sub-assemhly,
The guantity shown in the “Number Reguired” column is the number of parts used on a machine except where parts are
indented in descriptive list, . In this case the quantity shown is the number required for the preceding assembly or sub-

assemnbly.

Bt

' REF.  PARTNO. DESCRIPTION . REQ'D
: A 5Kb5159 CYLINDER ASSY - rear steering . . . .. s et 1
¢ . 28 A 56208 SOCKET ASSY - rear ey iNGer « v v v v v v e ee e ineeseennnsenensnnn 1
- 29 A 55956 PLUG - adjusting, socket assy. ... ... .. e e 1
g 30 A 55957 SEAT -socketball ... 0 .. covuun, .. e e 2,
‘ 31 A. 56210 . .SPRING -socket .. ... v et e e e e e 1
- 32 A BE209 . - SEAT - 50Cket sPring, « oo oo v v ey ceiae i nne e e, v. 1
33° G 45175 CLAMP ASSY - socketassy ... ...... e 1
: 16- 836 BOLT - 1/2" x 2-1/4" N.F. heX. [ oo vvene e ninnnaannes DI
34 . 132- 104 PIN - cotter, 3/16” x3". .. ......... e ae e SRR T
., 35 . A 55889 ¢« STUD*- ball, socket & cylinder . . .. .. e e e el 2
.36 13- 410/ BOLT - 1/4" % 5/8" N.C., BEX. -« v et i e e dne e im e nnannaen- 4
- 37 92., 4

h-_r. oy

LOCKWASHER - 1/4” SAE. ... .. s e 4

° - . s Y ) -

' Terms "thht Hand” and "Left Hand"

g

“Right. Hand” and *Left Hand'" sides of this machine are determmed by standmg at the-rear of the unit and facmg in the
durectlnn of forward travel.

" 7

cep

SPECIFICATION NUMBER

"

) ENGINE MODEL, SERIAL AND’

TRACTOR MODEL DESIGNATION |

ENGINE MODEL’DESIGNATION

.210 TRACTOR

[

. K-241-A C19026 ENGINE
- SPEC. 46708D . -

neronee 1o
VALIOUS componaents noted b g

.lwsu:'nmn' copy. By relerng o
DUMIEETS,  proder pargs identihie

rine




—

o

)
m
T

DONSN®DO R WN -

ey

COQ@~IMO &) N =

.

an

i

PART NO.
KO 237895
129- 409
KO 275341 .
NSS

A 70090
NSS
177- 04

195. 521
KO 237421 .

KO 237423

c 19053

c 19213

13- 207
195- 525
192- 21

129- 103

111- " 258

"C 19449
192 20°

129- ! 102
.{ |'

e —

Printed in U.S.A.

CASE MODEL 210 COMPACT TRACTOR

May 1975

1 5 ‘
* AIR CLEANER
DESCRH"TION 'REQ'D
AIR CLEANER ASSEMBLY (includes items 4, 6and 10) . . . .. ... . .. . 1.
NUT - wing 3/8" NC .. ......... ST R T 1
GASKET -airhorn, ., ........ F 1
COVER -air cleaner (Order KO2037895 . .. .. ... .. .......0.... ' 1
ELEMENT--aircleaner . . .o . ... ... ... ... . ... ... ... 1
BASE - air cleaner {Order KO237895) . . ... ... ..... ... ... .. .. .. B
. SCREW - fillister head 10-32 x B/16%. .. ... ... . ... .. ... . ... .3
WASHER -plain 3/16" ... .. .. ... ... . . . 3
PRE-CLEANER. .- ..., . . . . .. e e 1
GASKET -cover,aircleaner. . ... .. ... ... ..o 1
o
EXHAUST SYSTEM
MUFFLER - exhdust (includes clamp) ......... .. e e e e 1
PIPE - éngine exhaust ... . .., , .. e . O .. 1
BOLT-3/8"x 1"NChex . . ..., 1
WASHER -3/8plain.. ........... ... ... .. ... .. . ... ... 1
LOCKWASHER -3/8" .. . . .. TR Y
NUT-3/B"NChex . .uei e o i
; BOLT -B5/16" x 1-1/4"" round head square neck NG . .. ." . . ;... ... .. 1
CI_;AMPJ- muffler {includes hardwarg) ......................... 1
LOCKWASHER -5/16". ... ... ......... AR 1
NUT-BAB" NCReX. . .. oeen e 1
‘.'-‘t%:n
3
) [ e ——— .
o
) - e




6 ‘
) f - 7]
REF. ' PART NO.
1 25, 104
2. a2 4
‘3 "KO 275220
4 . KO 275143 _
5 KO 231032
6 KO 235048
7 KO 235118
8 KO’ 235117
1) KO 235047
10 KO 235631
11 KO 275144
s A
14 KQ 235826
15 K0 .235008
16 KO 230170
17 KO 235007-5
18 KO 235011
19 ¢ KO 235010
20 KO 230011
21 KO 240013
22 KOA235327
23 NSS
24 NSS
25 . KOE235646
26 - KO 275066
26 ‘KO 275067
27 KO 235053
28 c 22697

Printed in U.5.A,

o«

A /
.4 i

/

4 E

o

CASE MODEL 210 COMPACT TRACTOR

g
{

1

CRANKGASE BREATHER

/
{

LOCKWASHER.- 1/4”

STUD - valve cover
COVER - valve
SEAL - breather
GASKET/—ZI breather plate
" FILTER - breather
BAFFLE -breather. . . . . . ... i i e el e

VALVE - exhaust
“VALVE - intake

SEAT - valve spring
SPRING - valve
RETAINER - valve spring

" REED /breather ......... P .
PLATE - breather
GASKET - valve cover

CAMSHAFT

LOCK - valve retainer
LIFTER ASSEMBEY

2

2

4

2

" SCREW - tappet adjusting 1
LIFTER -valve . . ..o v i i i e e 1

CAMSHAFT ASSEMBLY 1

SPACER - camshaft, 005" A

. _SPACER - camshaft, .010° A

1

1

\I:’lr\kjé: camshaft . .
SPRING - actuating

*

' DESCRIPTION
NUT - 1/4" NC hex ‘

w

AND VALVES

......................................
........................................
........................................
...................................

.......................................

.........................
........................................

-------------------------------------

[ G T g R

................................

...................................

...................................

May 1975

IR RN

o



Printed in U.S.A.

... CASE MODEL 210 COMPACT TRACTOR 9
& ' : /
,"\_'.':"E 4y g A
! ' . ’ ) . .
T CRANKSHAFT, PISTON — CONNECTING ROD ) :

REF. PART NO- - DESCRIPTION ] " REQD
1 ; NSS “-PISTON AND ROD ASSEMBLY (5td.8iz8) «ovvvvvinennnoonn.n. . 1
2 KO 235287 _ RING SET - piston {For oversize, seg item 16). . ... ... .... e 1
3, NSS - RING - tOD COMPFESSION .« . v v vt vt e e ite e ane e 1
4 - NSS RING - 2nd compression (Includes expander) « .o oo oo e e eenn.. 1
] NSS, ) RING -oil lIncludes expander). . . .. .. o0 it i i e e 1
6 KOA 236611, PISTON ASSEMBLY (For oversize, seeitem 15} . .+ o o o Lo ot L 1
7 KO 235004 , - RETAINER - PiStOn PN « oy v v i vt ee e e r e i i en 2
8 NSS PIN - piston ... ... T S P 1
‘9 NSS . PISTON s ol et e eyt e B e 1
10 KOA 235139 CONNECTING ROD AND ASSEMBLY (For undersize, '

y seeitem8) ... ....... R L i
1 . KO 235003 WASHER -special ............ovuun.. e e 2
12 .92.. 6 LOCKWASHER. .. ....... A e 2
13 c 22698 SCREW - cap, conriectingrod. . . .. D N Z
14 NSS’ s ROD-connecting .. ........uuuuelneninn e, 1
15 KOA 235567 PISTON ASSEMBLY - 003 0versize | .. .. ...:....eeee.renn.. . 1
15 KOA 235569 PISTOMN ASSEMBLY - 010" oversize . .. ... ..uuunrounineinnn.. 1
15 KOA 235571 PISTON ASSEMBLY - 020" 0versize .. ... ...uuuerunor.ionnn. 1
15 / KOA 235616 PISTON’ASSEMBLY - 0307 OVEISIZE .. .o\ oot nee e eee e 1
16/ KO 235468 RING SET - piston - .010" oversize . . .. .. ...... ... ... P 1
16 KO 235289 RING SET - piston - 020" oversize . . . ... vt e eie e iinnn e 1
16 . KO 235290 RING SET - pjston - 030" oversize . . .. .... ... et 1
17 NSS PIN - piston, ‘005" oversize ! . .- . : e e £ TV 1%,
18 cC - 18101 CONNECTING ROD ASSEMBLY - 010" undersize. .. .. .%7......... P
19 R- . 16287 OIL SEAL -crankshaft rear . . .. oot e et e i e e v nenns 1
20 40035  BEARING -cramkshaftball . .. .............ccooiiuiiinan.... 2-
21 w 506%S ~, FKEY -1/4", S;;ﬁ/el” (Pump Coupling), ... ..o oveerae i ian e 1
22 KOB 236364°  ““GREMNSANFT T35 .. ..ottt e 1
.23 A, 270017%, KEY - flae3{16" X 3/16" x 1-3/8" (Flywheel). . .................. 1
24 ¥ G . 18097 L COILSEAL - cFankshaftfront .. .. ... L. 1
25 185 B45 3% WASHER -5/8". ...\ e 1
26 131- . 309 - NU{_AT -special Marsden 5/8" NF . ... ... . e e 1
> I e - ! . -
: ¥ o
< ; {1 . P
. .
s 3 £ b -
ETRE BT . .
B L
X I
1 #_%-‘
o .
1
&
- - Lo L
Vi eh ot B

May 1975

G



Wi .

REF.

RN W AN X

10°
1"
12
13
14
15

" 16.

17
18
18
20
21
22

.23

24
25
26
27
28
29
29
30
31

32
33
34
36,
36
37
38
39
40
41
42
43
44
45
46
47

Printed in U.S.A. - : May 1975

> : - i \ S ,, Lo
CASE MODEL 210 COMPACT TRACTOR . ) ., mn
* ENGINE BLOCK AND ATTACHING PARTS L)
PART NO. . DESCRIPTION . T . , REQ'D
c- 21814 SPACER - cylinder head . .. . .. e e e e 8
‘KO 270158 ° °  BOLT -cylinder head 3/8 x 1-1/2" NC HEX e+« + v ot v e veennnns fe 3
KO 270889 WASHER - cy[indéi‘ head bolt ... ... ..., e et 9 -
KO 236675 HEAD - cylinder- - -+ .. et ettt e e RN [ 1
KO 237658 GASKET -head. .%o vvvvnnnnn, e e . 1
KO 235207 I I 1
A 236303 BLOCK ASSEMBLY -cylinder, (Includes crankshaft, rod
assemnbly, camshaft, valves, bearings and plate). . ... ..... e e 1
192~ 21 LOCKWASHER - 3/87 o ot et e et e et e e oo
KO 230170 . " INSERT - exhaust vaive, « « o v« v v s e e i 1
KO 2350078 - GUIDE - valVE - « v v vt ve e s in e e in i nenneeann e T2 .
KO 235125.8 SHAFT - stub governor . @ . .. .. . e e |
KO 234B66 BEARING - needle, governor shaft .. ....... APIPEPE e e e 1
41- ' 18 PLUG - expansion . ...... FE [ 1
113- 206 BOLT - 3/8” x 1-1/4” NC hex pldted . . ... ..., ..:..... SRR 4
192- 21 LOCKWASHER -3/8"plated. . .« .. ... vn .. P PR 4
* KO 235025 GASKET -camdhaft cover . . - - . i v ot ii s e i i et it i e v ee e e Lo
KO 235026 COVER - camshaftgear. . . .. .. e e e, 1
19 19  LOCKWASHER - 1/4” plated. . . . . . .. PR 8
13- 6 -  BOLT-1/4"x1/2"NCoplated. ... ............. e 4 )
KO 235353 GASKET -0l pan .« . vvvveein e iiman e e ea 1
195 " 5156 WASHER - 1/4" zincplated . . . 2o v vt i it e e i e st 4
175, 436 SCREW - 1/4” x 6/8" NC truss head Phillips, zineplated. . oo uiv oL 4 -
C. 22699 BASE -oilpan. .. ... .. .uns L e e 1
*192- 21 LOCKWASHER - 3/8" plated. . . . . ... EEEREEE P e e ) 4
61- 616 SBOLT -3/8"x 1" NCsockethead. . -« . oo i i v e o veen e et N 4
. C 14349 PLUG-oildrain.?..,.x.t.....................J ....... e "
"R 16287 OIL SEAL -crankshaftrear . .. .......... S ramea ey 1
40035 BEARING - gcrankshaft ball . .. .. e e e 2 -
KO 235757 . . ‘GASKET - shim, bearing plate 010" . . . v v v v e i Ten v s e e |
KO 235070 ©  GASKET -shim, 010" . . it ittt et et sttt vt e e et e et e e UAR
205- 27 PLUG - butten, timinghole . . -« . .. oo i i i ia s A
C 7 22700 PLATE -bearing . ........ e e e e e e et e e e 1 -
192- 21 . LOCKWASHER -3/8"plated. .+ v« v v v i it e i e v e e ee s SRR 4
113 207 BOLT-3/8" x1"NCoplated .. ..ot iiin v, .,-’” NP 4
C 18097 . OIL SEAL -crankshaftfront . .. oot iinn s, e T 1
KO 235818 FLYWHEEL - - o0 e e e et ie e oo s et 1
195- 545 WASHER -special, plated . - -+ oo v e e e i i e e e e 1 .
A31- 309 NUT - special, Marsden . . . .« v v ee v nennn e e e . 1
C 14953 . DIPSTICK ASSEMBLY. . ... S 1
A 27365 "0 RING - dipstick. .. ... e O |
C 14345 BELT - drive, Starter - generator « «'v v vt v v v e v v enenennenss e 1 -
KO 237277 CSTUD - oylinder HEath « o o o v v vt et e e e e e S 6
KO 235748 CSTRARE I « - v v v v v et et et e et e e 1
C 18814 NIPPLE - 0il Grain eXtension - « s« o« cv e e rnneneennndonnnyenns 1
C 14906 GASKET - plug, 0il €rain =« v v emieennnne e PRI 1,
221. 1412 ELBOW -‘street - . ... ... et e R R S
1290. 143 CNUT-3/8"NChex, Jam « « « o cv v v e vnnnuns [P N 6
126- 103 DO U e < A VT o T - 6
3

. -




b
CASE MODEL 210 COMPACT TRACTOR ) 13 .,
. - a . : W
. ' ] w ’ -
ENGINE GASKET AND SEAL KIT y *
REF. PARTNO. DESCRIPTION : : : REQ'D Fo
1° KO 235165 , KIT -engine gasket'. .. ... .. e, et e T
2. R 16287 -SEAL -grankshaft,rear, . . .. ... ... ... ..., P @ 1
3! T KO 235025 GASKET -camshaft cover . .. .. it ot it it e s et ee e ens - 1
4 KO 235353 GASKET -oilpan .., ......... e P
5 KO 235757 ~  GASKET - shim, bearingplate {.010™). . ..oty iv v e i, 8 '
5 KO 235070 GASKET -shim (010} . ............. N U7 B .
6 C 1809_7U SEAL - crankshaft, front . . ........... O e e “ 1
"7 KO 220174 , .  GASKET -breskercover............. e e Lo
-8 A 72100. GASKET - carburetor Flange v vv e es oo re s e nnenn, . 1 -
9, - A 72108 - GASKET - fuel pump flange. . . . e e e e 1
107 - KO 275341 GASKET - carburetorair horn ... ..o .o i i one o 1
1T, KO 235048" GASKET - breather plate. . . . . AP 1
12 KO . 275144 GASKET - valve COVEI. o oottt it et e eeee e e e fe e 1
13 B’ 53393 . ' GASKET -fuel straireér bowl (notused). . ...........0.... . |
14 KO 235057 . GASKET -pan (notused) ....,........... e 1
15 KO 236705  GASKET -cylindérhead . ... 0. .....oovuiinn.... .1
3
1
) ‘A
i -
- _7_____“____.—-’_”"
' J S
i N ’ o i -:_q W :
! . ha
_— . e
A . .
_ - Printed in USA. % .. . : ' - May 1875




1
Ly
CASE MODEL 210 COMPACT TRACTOR - 15
) 4
BAFFLES AND SHROUDS
REF. . PARTNO. ) DESCRIPTION ’ . REQD
1 c 18989 - ‘DEFLECTOR -engineair ....... e e e a e e 1
2 192- 19, LOCKWASHER - 1/4"zincplated .....ovuuvvrueneanyinne.nnn 2
3 .13 6 - BOLT - 1/4” x 1/2° NC hex, zinc plated .. ......... e 2
4 KO 237520 BAFFLE -cylinderhead . . ................... e e 1
. B KO 235652 - BAFFLE-carburetorsideair... ... ... . veeiinnn . . 1
y 6 ST KO 235801 HOUSING -bBIOWEr. . . o oo eee e e e P 1
7 # 113 2 BOLT - 1/4" x 3/4'“NC hex, zinc plated . ... ... e 4
8 "1 192 19 LOCKWASHER-1/4” zinc plated . .. ... ... ocor oo, e 4
9 . . KO 235054 OBAFFLE-cylinder. . . ... . e e ]
10 c 18021 " SUPPORT - engine air deflector . . ... .. ..o 1
11 "113- 118 “BOLT -5/16" % 5/8 " NChexX. . . .ovvrnn.. R P, o
S 12 e 192 20 LOCKWASHER -5/16" . .. ..ot e e e e 1 o
.13 % 195 521 CWASHER.TB/T67 plain . ..ot e e o e e 1
P 5 T120- 7 102 NUT-B/18" NG REX o\ o e e e e e e 1
. -t - :
b FUEL SYSTEM *,
1 A 72073 CARBURETOR ASSEMBLY - .......... A e 1
2 A 72100 GASKET - carburetor flange . . . ... e e e 1
3 C 10678 ELBOW - fuel pump and carburetor” . . ... .. ........... e '3
4 214- 103 ° CLAMP-hose....... e T, . 4
5 c 15007 - HOSE - carburetor 5-1/6" ., .\ 0 oo e S A 1
6. 192. 20 LOCKWASHER -5/16” .. ...... e . 2 -
7 13- 103 BOLT - 5/16" X 1" NCREX .« ot o et v e e e e e e e e e 2
8 KQA 235845 PUMP - fuel, 10 h.p. (Repairs page 17}, v oo oo v us s e 1, .
g 71 . .410 SCREW - 1/4” x 5/8" NC fillister head., . . . ........ T i 2
10 193 60 LOCKWASHER - 1/8" . it e e e e e e 2
1 KO = 275341 GASKET - @it Bomm v ettt e e e et et e 1
13 A 72108 GASKET -fuelpump mounting . . . ..ot inn e e e e e 1
14 c 10657 - ELBOW ASSEMSBLY - fuel tank . . v v v s e e e eee e 1
15 o 14157 CLIP-fuel BNE . it e e e e e e 2
16 C 21984 HOSE - fueldine - 38-1/27 . . .. .o e e e 1
17 o} 16363 CTANK - fuel L e 1
18. c 11529 CAP - fuel tank (Includesinsert) . .. .. ... ... . ... . ... ...0.... 1
19 Cc." 11545 - INSERT -fUel €ap « v s v e e e e e SRR 1T
20 C 16796 . STRAP -fueltankmounting .. ... ... 0 i, 2
21 173- 215 SCREW - 1/4.x 1-1/2’" NC round head, machine, zint plated . .. ... . - 2
22 129- 504 "% NUT “square T/4” NC . 0 ouu oot 2
- 23 C 14690 D CUSHION -fueltank .. ..o ou i i e "2 ‘
- |
» ' b
# . -
. ; ! 2 '
. o . - . - Printed in US.A, . ) . " May 1975




3
/7"

S

[N

, 1
T T e — S e G S S R —— A G — P — — i —— —

/
«

o

R B
Y on.
/P g

£ aaa,
]
o

L)

REF.

WE~ho BN —

L YN
L6 I N I e ]

L

Printed in U.S.A.

PART NO.
A 72073
KO 200380
A . 72092
A 72077
KG 200383
A 72099
KO . 200380

72079
72078

72084
. 72103

A
A
A 72080 -
A
A

A 72083

KO 230675
NSS
NSS
NSS
NSS
A 72108

] A8

CASE MODEL 210,COMPACT TRACTOR

s

[

' A72073 CARBURETOR

DESCRIPTION

CARBURETOR ASSEMBLY .o .t ittt i ciiennas
SPRING - tension, idle adjust . . ... .... e e e
SCREW -idleadjust . .. .............. e e e e e
NEEDLE - main fuel adjust ... ... ....... J .
SPRANG - main fueladjust. . . . ooyt it e
NEEDLE ~idleadjust . ... ......... ... ..., e e
SPRING -idle fuel adjust. . . ... .. ... .. ... ... ..., e
PIN-float ........... R .

BOWL - carburetor, . .., .... e et e e '

SCREW AND GASKET ASSEMBLY - carburetorbowl.. . . ... ......
KiT - carburetor repair .. ... .. e e e
INLET NEEDLE AND SEAT ASSEMBLY ... ¥
GASKET -bowiring ................ .. Tl
GASKET - bowl baffle. . . .. ...... e T e e e

‘FUEL PUMP A

KIT - fue! pump for KOAZ238845purmip . .. ..o vt i i in v n s I

SPRING - fuel pumpvalve . . .. ......... ot
CMALVE o e e et e e r e e

k3 il emd b el gl mmd 3 md sk =1 3 kb el

RN e




L - 1
’ £
' ‘ - +
> ‘;.’3.1 : _ . .
' | Bl | CASE MODEL 210 COMPACT TRACTOR . 19
. 18 ‘ ! e
CHOKE, THROTTLE AND GOVERNOR i
REF, PART NO. DESCRIPTION REQ'D
1 € .16449 = CONTROL - throttle . wn.... T 1
2 c 12224 * HANDLE - throttle control, b!aék .............................. 1
3 C - 16448 CONTRQL"choke ............ T T e 1
“ 4 C . 14508 -  HANDLE - choke control, white. . . &, . ... .. e 1
5 111- 3. BOLT - 10-24 x 5/8" round head, square neck. + ..« ..o et vty s r 4
6 - 192- . 18 LOCKWASHER - #10Std. plated ... .. . ... .... e e e 4»
7 129-. 7 17 NUT -#10-24 plated e oot ot e et e et e e e 4
8. KO 235494 LEVER -gévernor . . . ....... P 1
! « 9 156- 420 BOLT -1/4”" x 1-1/4" NChex ........ e et e e e 2
10 196. ‘515 WASHER - 1/4” plated . . . .., o0 \..... AU S S 2
11 25- 104 NUT-1/d"hex............... gro e e e ‘. "1
12 KO 235496 SPRING - governOr . e e e e e 1
13 192. 19 . LOCKWASHER - 1/4" plated . .. .. G et 1
14 c 18098 .  WASHER -thrust ........ P 1
15 KO 275680 WASHER -wavy . . e e . B
16 KO. 231052 CLAMP - swivel, wire .. .. .| S e feee P
17 KG™2235086 LEVER -speedcontrol . .. {5 oL o L e 1
18 KO 235085 SPACER -speed control bracket. .. . .. .. ... ... .. 1
19 KO 235084 BRACKET - high speed s1op. . . oo vttt et e i e e e 1
20 129- 37 NUT - #10:-32 8% . v e e et et e et et e e e e L2
. 21 192- "18 LOCKWASHER ="3/16" plated . v v v v v e e e e e v ee e e e s 1
22 A 10326 JOINT -ball Lo e e e e e @ 17
23 KO 236277 ROD - throthle, - . o o v e e et e et e e e e e e 1
24 KO 235278 RING - retaining, throttlerod. . . ., et e et e 1
25 ‘KO 238476 BUSHING -governor cross shaft . .o ve o e e oo oo e 1
26 KO 237455 SHAFT ASSEMBLY -governor cross. , ., .. .. ... e e 1
27 C - 18103 | BEARING - needle, governorshaft .. .0 .. ... .. ... . ... .. ... ... 1.
) 28 KOA 237031 - GEAR-ASSEMBLY -governer .. ... ..o e e 1
428 KO 2351255 SHAET -governorstub . .. .. ... .. . e e 1
30 C  .18099 WASHER - QOVErnOr STOP Pifl . o v v et v e e e e e e e 1
31 KO 231355 CEIN  gOVEIMOT S0P L. e e e e e 1
32, KO 236835 . . BRACKET - throttle cable. . . . ... e . e
33 " KO 235603 CLIP -bracket. ... ............ g . 2
| 34 KO 235680 BRACKET - choke cable , , . ... B 1
| .35 169. - 95 SCREW - #10 x 3/8" NCfillister hfad - . . . .. ............... ... 1
[ 36 ° C 20183 ENCLOSURE - choke and throtflecable. . . . . ... ... ... ... ....... 1
; 37 C. 20194 BRACKET -enclosuremtg. . .. ... ... . ........ e e 1
r +38 187- 1038 SCREW - 1/4" % 1/2" hex selftapping - . « oo v tevv e vnn. .. A 1
| . 39 C 721679 = CLAMP - choke & throttle cable . . . . . . . . [ 1
L b  ENGINE MOUNTING PLATE ,
K . 1 C 17717 PLATE - engine miount, LH. ... ........0........ & 1
2 c 17718 PLATE -enginemount, RH. ... ... 0. e 1
.3 c 7 18793 MOUNT -engine ... ........... P e R T4
} 4 D 22988 WASHER -snubbing. . .................... e e i -4
5 151 210 RIVET -semitubular ... ..., ../, et i 16
5] 113- 219 BOLT - 3/8" X 2" NC e " ettt e e e e e e e .4
7 - 192- 21 LOCKWASHER -3/8" ................ P S 4
| 8 © 193 56 - LOCKWASHER - 3/8” countersunk external tooth. . ... . ... .. .... 4
;[ g 164. ' 50 BOLT - flat head, hex. socket. . ... ... . \ e e e, 4"
i -
| #
\ 5
| ' -

Printed in U.5.A”

)

" May 1975

1




o
——

e

lg::\\a z
R
—E

®&—e

@

@,.-—

T P

13

AT

o

- e
OLDOO‘-JG)U‘IADJM—hm
-n

-
X

. f
B,
N R LR -

SR b
L9

PART NO. ™~

37247
20037
20035
462
20093
.96
20036
39519
91

48
14906
19867
442
20107
19767
178
104
126
207
20053

Printed in U.5.A. -

.

CASE MODEL 210 COMPACT TRACTOR

r

PTO CLUTCH AND LINKAGE o '

. DESGRIPTION - L

......................................

BUSHING - lever,dashtower . .. ............................
BUSHING - fliplock™, . .. . .. .
PIN -roll 3/16 x 1™ :

SPRING - lever, PTO iR

.....................................

.....................................

.....................................

WASHER - nylon 3/8" R T T T T TR SN A
SPRING -clutchrod, . ... ooouuron . R S
BUSHING - heyeo, clutchrad. . ... ... ... .. .. .. ‘"
ROD - clutch, ... ... e e e e e e e
GUIDE -clutchrod . .. .. .
NUT -lock 3/8"ne.hex. .. ... oo / ...........
WASHER -=3/B"
WASHER - spacer {used on models without hyd. lift) . .. .. ... ... ...
BOLT-3/8Bx1"nec.hex ... .o
BUSHING -nvlon .. .o o

2

r May 1975




. y
REF. '~ PARTNO.’
C 19802
17 C 15721
2 c 18907
3 c ' 15718
4 164- 40
5 193- 76
6 C 14291
7 C 15518
8 c 15587 °
9 c 22671
10 C 23245
1 C 21586 .
1, C 15556 °
12 NSS
13 C 16786
14 F 59014
15 ° C 18208
16 0 2815-N
17 C 18940
18 . C 23391
19 113- 207
20 192- 21
21 NSS .
C° '19472
»
3 Printed.in U.5.A,

CASE MODEL 210 COMPACT TRACTOR 23
T LT "“;: N
CLUTCH ASSEMBLY (PTO) /
DESCRIPTION o REQ'D
CLUTCH AND SCREEN ASSEMBLY . .. .o ove e 14
SCREEN -grass........... e e e e RN .“. 1
HUB -clutch. .. ....... e e e 1
PLATE -clutch . .. ... i e e 1
BOLT -5/16"" x 3/4” NCflathead socket ............. e mmnis 2
LOCKWASHER - 5/18" countersunk external tooth. , . ... ......... .2
OIS - FriCtiON . L o e 1 "
WASHER -spring. . .. ..o it i e e e e e - B8
WASHER -spacer 050" . .. ... ...ttt i UAR ~
PULLEY AND DISC ASSEMBLY -cluteh, .. , ... ... ... ......... 1 |
BEARING -camandpulley . . . .. oot 3 |
WASHER -spacer 005" . ................c.c...... e ‘UAR |
WASHER -spacer 010" .. .. .. .....uvunnn... e UAR
CAM - clutch {service with {2) C23033 cams and {1} C23391arm) .. .. 2
SPRING -clutchioad . ... ... . i e 2
RING-retaining . ....... .00 muienennnn. P 1
SPACER -hub.". .ottt e i R 1
WASHER -fan 17/32” .. ...... ... ... ........ L
BOLT - 1/2" x 1-3/4" NChex L.H.threads. . .. v v oo, . T
ARM -engaging . . ... i e 1
BOLT-3/8"x 1"NChex ZP. . ., ..ottt e 4
LOCKWASHER - 3/8" ... i i i e 4
PULLEY - clutch {Qrder item 9). .. ... e e e e e 1
KIT - clutch stub shaft (includes items 2, 8, 11, 14, 15, |
16,17and 19} ...... e 1
\
|
[
\ i
a4
November 1975 ( |



24

oy

TN
2]

REF.’

QOO DO G &AW — —

PR MR AN N vk el emd = md el d ek i
PN, QQOONHmBWN—D

NN
-~

PART NO.

¢ 21955
C 18940
C 22023

. C 16170

121- 106
c 20056

-C 16364

c 18153
C 16362
132- 46

C. 18890
¢ 18150 .’

13- 514

182 20

195- 104
192- 21
13- 208
C «16239
c 16373
C 16374
138- 319

129- 102

113- 207
C 18733
131- 1318
C 19283
13-~ 3
192- 719
129- 101

C © 20082 ..

Printed in US.A.  *

CASE MODEL 218 COMPACT TRACTOR .

HOOD, FRAME AND GRILLE .

g . DESCRIPTION

FRAME - main (S/N 9686461 and after) requires C 18389 ammeter . .

,FRAME - main (used prior to S/N 9686461) ................
SPACER - head hingemtg, ....... R

TJRAY -battery . ... ... . . e

PAD -foot LH, ........... ... T
PAD -footR.H. . .:.........: e e

LOCKWASHER - 5/16" ..

WASHER'-SIB"fIat...................' .............

LANYARD - hood

© NUT -lock 1/27 - %20 NF jam .0 o000

25

May 1975

—-I\)MM-—*I\JMW-ISMI;JI\_)—*&\J'-.II\JI\J—I-—‘—‘-*—-‘—“—‘-F\—‘M-'—‘



, , . \ L . ' CASE MODEL 210 COMPACT TRACTOR e 27
.26 s ' ' : oA ' ) ' . .

: o - | <y L S o
o : o . S ' - SEAT, FENDERS AND TOOL TRAY ‘

717

REF. PART NO. wn DESCRIPTION . . REQ'D

.. 1 C 18996 ‘SUPPORT - seat, front . ... ..... PRI S e, U
ik 2 C 16404 SUPPORT -seat, rear . i .o\ vre e ey s el e eeenenns PP vees 1 .
% 3 115 424 BOLT-1/2x1”NChex...... e e e e 4
: a4 c+ 17152 HINGE ASSEMBLY - seqtig ..o oovoe. T 1
- 5 192. 23 LOCKWASHER-1/2" 3 K. . ... ................ e .. 4
! 6 C 18417 . TRAY-tool..... RS R PP et e 1 :
; 7 C 16429 - PIN-.seathinge........ A 1 ‘ -
( ( 8 C 16129 SEAT - operators . . . . .. e e [ P ‘
" 9 . C 15410 CUSHION -rubber. . ... ............ e P e 8 .
L 194 .0 1957 2021 - WASHER - 5/16" x 1-1/4” OD, zinc plated. . ... .....0....\ou. ... 4
Vo1l ATNEE 122 D BOLT-5/18% 11127 oot AT 4
v 12 4,7C 14534 BUMPER -Se@t .. ...\ vvenneinneins ... e 2.
SS13 T 121 106 BOLT - 5/16 x 1/2" flange whizlock . ... . ... . Y., e 10
. 14 C 16446  FENDER*LHM. ................. e e 1.
A 14 C 16447 ' EENDER-RH. ......... T e 1
, - & 5 ! )
,é, "3 R f;"" ,‘i [
P}r
> H L
ki y
"\> - l. ‘
b - 1 fi
- - = 1 b
N b &
- Yy -
. ‘ 4
’ '5- i . i
& T .
N ‘ 3 ?\ .
‘_\M\«._.,c e T T .. .

Printed in US.A. - ‘ ‘ - ‘ May 1975




REF. " PART NO.

1 C 18812
2 ‘¢ 18777
3 C 18779
4 138 - 99
"5 ‘C 11906
6 219- 404
7 c . 13108
8 1322 31
9. C 12975
10 - A 30881
11 187- 10486
12 . C . 21530
13 C 21526
14 - 192 23
15 129. 125
18 C - 21527
17 .Y 129- 325
18 C - 21528
19 C 22568
20 219. 17
21 c 29978
1 C 10263
2 C 10314
3 T 12087
4 219- 403
5 C 12110
6 c 1211
7 12370
8 © A 70185
9 A 70062

Printed in U.S.A.

CASE MODEL 210 COMPACT TRACTOR

"

 FRONT AXLE

DESCRIPTION REQ

PIN - cotter 5/32x 1-1/4" .. ... ... .. .. ... e "
WASHER - wheel spindle........ ... ..., . . . . T
WASHER - wheel spacer . . . .... .. o e e e
BOLT - 3/8" NC idented hex head. . . ...... . e,
TIEROD..... T .

NUT - 1/2" NF hex R.H. thread . ... ...... e e e e e e e e e
BALL JOINT - 1/2" L.H. thread . , ;. ", .. R
NUT - 1/2" NF hex b.H.thread .. .. ... .. .. .. . "7
ROD-draglink.................. ... ... . | T e

FITTING -lube . ..., ..o e
PIN-retaining. . ... ... .. .. ... .. .. ... "

| FRONT AND REAR WHEELS

WHEEL -rear, 5bolt ....................... .. ...
BOLT -rear wheel ..., ...... T e R IPUNPI S
WHEEL -front ... oo L

BEARING - wheel,outer. ., ... .. ... ... ... . -
CAP - plastic, front . ... ..., .. e e e e Ce e r

VRN

ut

‘May‘]975

SN2 SRR RWLWNN = S AW B A — o -

29

MMI\).I\JMMI\J‘ON



! .
CASE MODEL 210 COMPACT TRACTOR ' 3
I A
.- - . - STEERING GEAR
REF. PART NO; N DESCRIPTION : REQD = .
1 C - 18016 . CAP -steeringwheel. . .. .., . i e e e e e 1
2 C 18014 WHEEL -steering. . . . ............ e CE I S
3 . 131- 1113 NUT - lock 6/8". ... ......... e e e 1
4 Cc - 16200 SHAFT - steering . .. ..... T e 1
5 C 18982 SUPPORT - steeringgear . .. ..... e e e e " 1
s 6 C . 14200 PIN-pivot .o ovennnn. .. ST e oo
.7 C - 1420 WASHER -shim. .. ................ e e . 4
8 131- 1112 NUT -Jam 3/4” . oo e e e e 1
1 9 195- 20271 . WASHER.........iiivuunnnennnn . e e o
D 192. 20 LOCKWASHER - 5/16" zing plated. - . e v v v veesnenee e, .. 1
-1 #13- 113 BOLT -5/16" x 7/8" NChex. ............ e R o1
12 7 c. 18711 GEAR -SteetINg. . . oLt e e e e e, 1
13 . 7 113 208 BOLT-3/8"x3/4"NChex.........., S e o 4
14 192 21 LOCKWASHER - 3/8” . ... ... vvv i .. L4
15 *195- 2069 . WASHER-5/8" zincplated. . ...... .. ...... e e e e e 2
18 C 15086 = BUSHING -flanged mylIon - . . .ot v vt e e s e e e e U
17 126- 16 KEY - Woodruff 3/16" x 3/4" . .. ... .... a1
18 - - C 18692 °  TUBE-steering............ e e e e R
19 219- 404 FITTING - lube 45° . . .. ... ... e et 2
20 C 12975 WASHER - 5/8" ..o i i e 2
21 C 18017 CLIP - tinnerman {use with £180714 steeringwheel) .. ... ... ... ..., t 2
B
- k-4
’ /
4
1
. N
p : i . . _ P
Printed in U.S.A. _ " _ . May 1976




A

PR

CASE MODEL 210 COMPACT TRACTOR 33
L PR
DRIVE PULLEYS, IDLERS AND JACKSHAFT
- ' {(INCLUDES FIELD MQDIFICATION ;
REF. PART NO. C DESCRIPTION : REQ'D
1 C 23522 PULLEY - @ngiNe. . o oo v veeee e e e e e eee e e . 1
2 W 50635 KEY -square 1/2' x 314" . . i e 1
3 -~ 178 868 SETSCREW - B/16" % 3/8" . el e e e 2
4 C 19889 <« GUARD.-DEIt. . ... . .uett it e, 1
"5 113- 7. 206 BOLT - 3/8" % B/ NC X, . e ot e e e T e e e e e 6
8 1922 21 LOCKWASHER - 3/8" ... .. e 6
7 c 18974 BRACKET - drive itler mounting ..o vuve e e oo ss v seeeennn . 1
8 113 208 BOLT-3/8"x 1-1/4"NChex . ....ceuuiieiiiniine s, 3
' g 195. 104 WASHER - 3/8™ flat. . .ttt i e ittt e e UAR
10 NSS ‘ KEEPER -belt (nolonger required}. . . v oo e .. 1
11 c 18966 PULLEY -idler, flat . . .. C . i e e e e e e e e e e 1
12 C 235631 PULLEY -idler Vgroove. .. .. T e e e g e e ek e h e 1
13 129 103 NUT-3/B"NChex ....%".uuueinaensnnnnns e T 2
14 C . 23530 ARM AND BUSHING ASSEMBLY - belt tension, idler .
DL {used S/N 9686461 and after) ... ... 1
15 195- 2089 WASHER - B/8 " flat. . .. . i i e e e i
16 " 132- 310 “PIN.- cotter 187 X 1" o e e 1
17« C 15672 PULLEY -idler, A L e e e e 1
18 195 104 WASHER-3/8"flat. ... ......... e e 1
19 C 195653 SPRING - idler. (used S/N 9686461 andafter) . . ... .......c........ 1
20 C 23516 PULLEY - V-groove {used S/N 9886461 and after). : . ... ... ... .. e 1
21 . 126- 16, KEY:- Woodruff #9 (used prior to S/N 9686461} ..~ .. ............ 2
22 111- 202 BOLT -round head, square neck 5/16" x 3/4". . . ... e e 4
<23 c 15514 v FLANGETTE..... . A 4
24 192- 20 LOCKWASHER - 5/16" . ... ... ittt s ittt e e e e 4
25. 1'29- 102 NUT - B/18” N HeX .o v ittt i et e e et e et iee e eaennsns 4
- 26 C 21681 BEARING - 3/4" bOre. « -+ v v i it et e e e e 2
27 [ 21785 LOCKING COLLAR AND SETSCREW . . . . .ot e e 2
28 C 23457 JACKSHAFT ASSEMBLY (used S/N 9686461 and after). . . .......... 1
29 [} 18968 PULLEY - Vgroove'{used prior to S/N 9686461) ................. 1
30 C 15688 KEEPER - belt ~ ..ottt e et et e e e e 1
31 . W"138- 2040 ) " PIN -rolt 1/4" x 1-1/4" (used S/N 9686461 and after) . ............. 1.
32. " C 23452 PULLEY - Vgroove {used prior to /N 9686461). . ... ............. i
_. 33 C» 18981 'JACKSHAFT - {used prior to S/N 9686461) , . . . ... .. ... ......... 1
0t 34 C 18969 ARM - belt tension idler (used prior to S/N 8686461}, . .. ........... R
35 C 18980 SPRING -idler (no longerrequired), . . ... ..o vt i ... A
36 “NSs SPACER -jackshaft . ...........ccuuvund.n. P e e e e 1.
37 C . 23b29 BUSHING - idler pivot (included inidlerarm) .................... 1
: c 235632 KIT - traction drive {required on atl unmodified 210 tractors
S/N 9686461 thru S/N 9701395) includes items 1, ¥2, 14, 20, 27,
' 28and 31 L. e e e 1
v
v
.
.
- 5
G ? :
- | . ) .
@ '5&‘ . @ ‘,.'_. LR -
"7 pipted in USA. . X X November 1976
f‘,- R “ s (‘ i - - - - ,‘
W Y wm




3

__,./

REF. PART NO.

1 C - 18961

2 » C 18964
.3 138 96

4 c 18672

5 195. 104

6 192 21
L7 113- 233
'8 C 19553
9 C 17184
10 C 19397
1 187-. 1036
12 C . 23685
13 Cc 18919
14 C 18960
15 178- 858
16 126- 16

§
|

SPrinted in US.A.

*SETSCREW - 5/16" x 3/8" knurled cup point
" KEY - Woodruff #9

'CASE MODEL 210 COMPACT TRACTOR -

CLUTCH, BELTS ANP GUARD

'DESCRIPTION - )
SHAFT - clutch idler

SPRING - clutch -
KEEPER.- belt

.....................................

..................................

.......................

BELT - tractor drive
BELT -clugching . .. ...... ... ... ... .. ..
PULLEY - transaxle input

..................................

..........

...............

................................

...............................

...............................

...............................

................................

..........................

....................................

.....

.....

—t PG et md ol By i o md

February 1976




CASE MODEL 210 COMPACT TRACTOR 37
. ‘
BRAKE ASSEMBLY .
REF,  PARTNO. . DESCRIPTION -~ REQ'D.
1 - . NSS , DRUM - brake {on transaxle} {order C22048 Kit), el
2 126- - 16 KEY -Woodruff #9 ., .. ... ........... TR0
3 178 858 SETSCREW - 5/16" x 3/ ”knuried cCuppoint, . . ........... e 1
.4 C 21994 = " BAND ASSEMBLY -brake ... ......covrmrnn o , 1
5 195- 104 WASHER -3/8" flat. . ... ... . . e 7
6 - 132° 48 PIN -cotter 1/8" x 3/4" . .. ... ... o 4-
7 L 32763 SPRING - compression . .., . . e A . ]
-8 -131- 178 LOCKNUT -3/8" NChex [ .. ... .. ..t iiin e, -2
9 . C 18988 LINK-brake ... . ................. e e |
10 C 18985 LINK - cluteh, forward . . 700 oo e e e e e 1
1" 129-. 103 NUT-3/8"NChex ..... e e Ceeean .1
12 . € 19852 TURNBUCKLE -3/8" hexNC.......... e P 1
. 13 C 18986  ‘ LINK-clutch,rear........: T e e e
14 C 16379 © SPRING -brakefock ....... v innnnn, ., PR 1
15 c 18147 LEVER -brake lock . . ...... e SR e w1
16 132- 310 - PIN -cotter. . ... e N e "1
17 -, ¢ 18983 PEDAL ASSEMBLY - brake/elutch ..... e e 1
18 C 12975 WASHER -brakeshaft . ... ... ........... B T T LV R B
19 132- 336 PIN - cotter 1/8" x 3/4" ........ FO 1.
20 C 22048 L <1 1
-2 C 21887 DRUM ASSEMBLY - brake ....... e e nsea e v ies 01
22 C 21584 BAND ASSEMBLY -brake *. . .. ... P R VPP |
. ‘ .
&
Pl . - -
" - ! .\"“-
! !
. . ! ‘ ) )
. : - : o \ : Printed in U.S.A. ) ‘ . May 1975 -

=



Wimed in US.A._

O ~NAA P WN =

BB P B 00 L) LY G G WD LI W PRI R NI BRI BRI K BRI BRI R A a2 b v et e i s
MAWNL,ODOENONARWURN S ODRNONARN OO DTN EWN— OO

.,

O'DOOOOO’OO'OOOOOO.OOOOPD}OOOOO‘Q—‘OOOGGONDOdOOO

PART NO.

C
c

19539
11219

. 35012

oy
=
[}

R &

19324

117162
11163

18957 -

11165
11166

5
11167
11168
11169
11170
1171

440

4

19640
11173

- 11178

11174

19546
19536
11538
11177
97287
11179
11180
17181
11182
11183
11184
11185
19547

“ 11187

11188
11189
11222
11190
11197
11201
11192
11195
11194
11193

"y ‘ ™

CASE MODEL 210 COMPACT TRACTOR . - ‘, 39

C 18956 TRANSAXLE

DESCRIPTION . ) " REQ'D
LEVER AND HOUSING ASSY. shift {Includes Ref, 2thru 7} ....... .. ) 1
RING -8n8D ... . i e e e e 1
RING - guard, shift lever . ... v v e vnr s vnn e . 1
PIN -shiftlever , . . ... ... ................... LR 1
HOUSING -shiftlever. ... ... ... ... ... 2 ennnn.. .. 1
KEEPER - shift lever. . .. .. et et 1
LEVER -shift. .. ....0...uvnn... S 1.
ROD ASSY. - shift {Includes Ref. 9 thru 12and 24). ... ... ... .. e 1
SPRING. ......... LS N .
BALL -steel ... ... .. e B -2
FORK -shifter. . ... ............ et e e 2
ROD - shifter (3rdand 4th) .. ...... .. e s
ROD ASSY. - shift (Includes Ref. 9, 10, 11 and 14} et PR . 1
ROD - shifter {1st-2nd and reverse) ... oo o oo e oo o e o ee e 1
AXLE - transmission. . . ... .. ... .. R AU
WASHER - thrust. © . ., o it e e et e e e e s L]
SCREW-1/4" x2-1/2"NChexcap. .. .......... e ... 8
LOCKWASHER - 1/8" . .ttt e e e et e 8
GEAR - NG o o ot e it e
PIN-drive ... ... .00t e e : e e 1
BLOCK = OrVE, « o v v v e eee e ettt e e e e e e e et 2
PINION -bevel. . . .............. I e e e a e P
SHAFT AND GEAR -brake. .. ......... e e e i rr e 1 -
BING-808D « o o o e e oo e, 2
SHAFT AND BEARING ASSY. - pinion. . . ... .... e e 1
* BEARING - pinjon. . ... ..... P
T GEAR ASSEMBLY - CIUStEr. « v i e e e e e T -
BUSHING -clustergear. . .. ........ ........ =3
STOP -shifter . . ... .t e i, G e 1
GASKET - case and cover. . . . .. e et et e am e 1
GASKET -shift lever housing. .. ..... N 1
GEAR -shifting (3rdand 4th). . . . . . ... ... . e e i
GEAR - shifting (1st - 2ndandreverse}. . . ... ... oottt e ... T
GEAR -bevel : . o e e e e e e 2
GEAR:idler. ... ..o, e e b et e e e h e e e 1
GEAR ASSEMBLY - cluster (Includes two of Ref. 28 ... 11.......... 1
SPACER......... e N 1
RING - smap . . i i i i e e e e 2
SHAFT -input. .. ....ov v vi e, DI 1
GEAR. - spur, inputshaft. . ... ... e JP i
WASHER - thrust. . .. o e e e -2
SEAL AND RETAINER - gil {Includes ref. a8) ... .. U 2
SEAL-ail . L e e e 3
PINION -output & oo i e e e 1
GEAR - OUPUL . . e e e e e e e 1
. Vg
May 1975




REF.

46
a7
48
49
50
51
52 °
53
54
56
56
57
58
59
60

81

62

63

64
65
66
67

- 68

69
70

A

72

9y

74
75
76
77
78
79
80
81
B2
83
B4
85

El n

CASE MODEL 210 COMPACT TRACTOR

a1

C 18956 TRANSAXLE —
2 PARTNO. - DESCRIPTION .. REQ'D
= €.711196 THOUSING -axle ... ....... e, R 2
C 19538 COVER ASSY. - transaxle {Includes ref. 54, 65,67, 09 &63}) ......... 1
C 19537 CASE ASSY. - transaxle {Includes ref. 54, 55, 657 & 63). .. . .......... 1
83- - 412 SCHEW - 1/4x 3/4" NCsockethead . . .......i..0..ovuu. ..., 1"
F 53650 PIN - dowel.-. . ... ..... e S S 2
83- 514 SCREW -5/16" x 7/B" NChex . ... ..........: e e, 8
221- . 672 PLUG - drain, magnetic ... ..........couirs i, 1
92. 5 LOCKWASHER -B/16". . .. ... ... . i, 8
C 11200 BEARING -needle. . ... .. .. ... ... . . . . . . . s 2
A - 27999 BEARING -needle. . ...... e e i P b e e e 2
Cc 11202 BEARING -ball. ... ... e e 1
C : 11203 BEARING -needle. .. .........0. ..o o PP 2,
c 11204 N 2
A 12652 * OBEARING -needle. .. ... i e e e 1
C 11206 SEAL -0l L e + 1
C 112056 WASHER -thrust. . .o oo e e 1
¢ on207 SHAFT AND PINION. . . ... ..... T |
R 21491 BEARING ‘needle. ............. .. 2
. C 11209 -7 SHAFT -idler, reverse. .. .ov.ovssee o 1
T C 11210 SPACER - idler, TeVerse . . . - v iuuve s imeeee e e 1
C 11211, IDLER -reverse. .7 . .........., 1
. C 1212 GEAR -spur . .« o e e 1
F 19633 BEARING -thrust . . .. .. oo 2
C 19541 CARRIER ASSY. -differential . . . .......0 . u' e, 1
C 19542 CARRIER ASSY. -differential ., ............................ 1,
C . 11216 BUSHING - carrierassembly. . . ... ... .. ........ ...+ .. .. 2
c 11208 *"O" RING=axle housing. . .. .. ... ” s 2
C 11223 WASHER -thrust. . .. ..o o e ©
-~ C ' .10822. WASHER - thrust. . . .. e e e e e s 1
221. 13 PLUG -pipe .......... S F R S
" C 19544 RACE - thrust . . ... ewee i [ e, 2
€ 19645 . "WASHER.............,..... S T 2.
C 10487 KNOB -shift lever , .. ............... e e T
C 19448 BOOT -shiftlever ... .............. [ S SR 1
C 19450 RING -boot mounting ... o.ovu e e o, A
- C 10446 HUB -rear wheel .. oot i e e e e 2
a3-. 68 SETSCREW - 3/8" x 1/2"NCSOC. .. ... ... 4
. 126- 28 KEY -Woodruff #18 . . ... .. 2
2 C 10314 BOLT -mounting, rearwheel . . .. .. ... 0. . . .. .. e, 10
©.7187- .1073 SCREW - 1/4’" hex washer head - self tapping . ... . .....ovuuon.. .. 4
|
- L3
T, é
E I
.\\%&
‘%
P}'in'ged inUBA. .. ' May 1975

4k

T



jL ’  REF. PART NO.
Ty 1 ‘C 18809
2 219- 404
. . 3 c 17231
4 C 18811
5- 164 42
6 C 17249
. "7 C 17250
] 8 13- B14
9. 131~ 178
10 138- 2054
11 £ 15564
12 195- 5279
13 c 17067 -
14 C 14525
15 - 138- 2054
1 - H . &;
. 1 13360
: 2 - 323
3 424
{ *
|
L

Printed in U.S.A.

¥

i
CASE MODEL 210 COMPACT TRACTOR —~ a3
i IMPLEMENT LIFF
. o ' -~
DESCRIPTION : REQD

LEVER ASSEMBLY -implement lift .. . . .. P T

FITTING - lube 458° . ., .. .. ... . AP e i 1

JSPACER -latch . .. ........ s 4
’LIFT latch ... ..... e 1

SCREW - B/16 x 1-1/4" flathead socket. . .. .. .. ... ... ... ... .. 2

BRACKET - mountmgtop...'.-.......................-. ..... 1

BRACKET - mounting bottom . . . . . . e e e e 1

BOTT - 3/8x 7/8”" NChex... ... ... R e 4 '

NUT-IockSIB".........‘........... .................... 4

PIN=spirol 5/16 x 1-3/4 . ... ... ... .. .~ . . .. .. ... .. ot 1

SPRING - lift lever . .\ vovu'nn e K A )

WASHER -3/8x 11/16™0QD .. .. ..., ... ... .. ..o v o

ROD - liftdever, push ... . 7>. .. ... ... . ...... B e 1

BUTTON thumb. . . .. ... N B T 1
A PIN spirol, 5/16 x1- 3/4" ........... e s 1

Jv“"o A
PR 4
DRAWBAR AND TOW HITCH . o

DRAWBAR .. ... . 17

LOCKWASHER 1/2" zinc pl'a‘ted ........................... ‘. 2

BOLT - 1/2x 1" NC hex zindplated . ... 2

- ‘f:
1 ‘IJ‘"
/-
. /
= " 4
5 - .
L
=
- /
v May 1975 .



¥
. | CASE MODEL 210 COMPACT TRACTOR ,
. .
‘ C 16852 STARTER—GENERATOR
., . {DELCO NUMBER 1101875)
(USE A 70202 FOR SERVICE)
REF. PART NO. ’ ‘ DESCRIPTION . REQ'D
, : o R’ 15106 BOLT +throdgh . . ... ovieeee e, PR 2
- 2 A 43494 "FRAME ASSEMBLY -commutatorend. .. ..o vee s meeveine s 1
@ . . 3 192- 20 LOCKWASHER - 8/16". . . . e e e 2
n / 4 A 40702 KIT - stud {Includes items 16, 18and 19} . . . . . . .o oo e e e e, 1
I o 5 A 72039 ° HOLDERKIT-ground brush. ... ....ooonuul i oo, g 1
~—(1) 6 A 72040 . HOLDER KIT -insulated brush ... ............ooooooo 00 1
L 7 A 72038 BRUSHASSEMBLY. . ... ...... . ..., e e 2
8 R 15090 ARM - brush pressure . . ......... e e e e e e e et 2
%;“ G : 9 R . 1616Y SPRING - brush armm . . . .. ..o vee e eeseeiaaen e, 2
EH @ 10 A 72042 COIL ASSEMBLY -field R.H. .. ...ttt aeae ... o1
:'%’;_,ﬁ i_:_’é o 11 A 52?48 ) USSTUDG- armat!ure erminal ... e e e 1
T, S —{ :) 12 R 47 BUSHING - insulated, armature stud . . .. .. ... .00 s ve e e e e 1
{3 \i\‘}’ \ 13 A 41927 WASHER - armature Stud. . . ... ..o .veveesonrneann . ie. 2
= 14 129- 18 NUT - termjnal stud 12-24 hex . . . ... oo rn s, s 4
15 192- 17 | LOCKWASHER - terminal stud #12 . ... .. R 4
16 R 16148 WASHER - insulated; field stud {Order A40702) . . ... ...... ... .... 1
17 A 72043 COIL ASSEMBLY -field L.H, o\ o'ttt 1
18 NSS . STUD - field terminal (Order A40702) . . . ... e o i e e 1]
19 R 15077 BUSHING - insulated, field stud (Qrder A40702) . . .. .... .o, 1
© 20 “A 26447 © OINSULATOR -field €oil | . . oo vt tee e et e e ‘2
.21, A 40736 . SHOE-pole.............. e e e s 1
22 , A 40736 . SHOE-pole ........... .. ... b e e 1
23 - A 43495 ARMATURE .........: I e et e i
24 ¥26- © 111 KEY.- Woodruff, armature, . . . . ... .. ... . 1
-25 A 42127 SCREW.-pole . ............ e e e e et e . 2
© 26 NSS BODY - starter, generator (Order A70202) .. ... . ... .o, .. i
. 27 A 41959 | SCREW-10-32x 1/2"roundhead . ...........covvvruennnnn.. . 3
- 28 A 44433 RETAINER ASSEMBLY -bearing « « « « « oo vttt ee e os oo eemeenns 1
*30 - NSS GASKET - bearing retainer {order A44433). .. ... T 1
3 A 43356 BEARING - balf, driveend. . ... ... ... e e ; 1
32 A - 72046 FRAME ASSEMBLY -driveend . . . . . B, . 1
\ 33 A 72047 . - SPACER-pulley .. ........._ .... e e 1
[ , 34 C 14344 PULLEY - starter, generator drive . , .. ...... e e e e 1
| 35 192- 118 EOCKWASHER - 11/167plated . . . ..o vit et e eeen e, 1
I 38 A 25546 NUT -armature shaft, driveend .. . ... ... ... ... ... ......... 1
- 37 A 43499 RETAINER -grease .. .. ..ottt i e . 1
= _ *38 NSS - SEAL - felt (Order A44433). . .. .. i, R, 1
| Bearing retainer gasket and felt seal not required when servicing with retainer assembly, *
| Bearing retainer assembly services all starters. )
i ) .
i
/ ! P 40
i - o ,
- ! i .
] -
& H
o
|
F
v

. : . Printed in U.S.A. g - ' November 1975




\

- 4
o ' e b ‘f i ' .
46 : ’ ‘ ] : : CASE MODEL 210 COMPACT TRACTOR - ’. ) 47
» . : ' * f- ) ~
, . " .A 70202 STARTER—GENERATOR ”
(DELCD NUMBER 1101970)
. REF. PART NO. . ’  DESCRIPTION ' REQ'D
: - 1 R 15108 BOLT - through (Includes washer) . ... . .... .. 0. ' oueununn... 2
¢ S A 72104 . FRAME ASSEMBLY - cOmMMUIAtor end. ... v v vvve e vmessesennn.. 1
- 3 - R 15087 RING - bearingretainer. . . ... ...t iuiene et e i, 1
4 A 25461 BEARING -commutatarend ball . . . . ... .0ttt e, i
5 A 72039 HOLDER KIT--groundbrush. . ... oo et e e e e e e e SF 1
5 A 72040 HOLDER KIT -insulated brush . . ... ... . et en. . " 1
7 A 72038 BRUSH ASSEMBLY. . .. . i it et et e e, 2
8 R 16080 ARM - brush pressure . . v o o L0ttt i e e e e e e 2
9 R 16161 SPRING-brusharm. . .o oot i e e e, 2
.10 A 72042 COIL ASSEMBLY -field RH. . ... ... it e 1
' \ i A 72048 : -STUD - armature terminal . . ... ... .. ... O 1
12 R 16147 " BUSHING - insulated, armature stud « . . .. ... ... e 1
13 A 41927 WASHER -armature stUG - ..o u e i e e 2
14 129- 8 NUT -terminal stud 12-24 hex . . ..ot o i e s e e e e 4
15- 192- 17 LOCKWASHER - terminal stud #12 . . .. ... 0t e s . 4
- | 16 R 16148 WASHER - insulated, fieldstud, . .. . ... ... .. .. .. . 1
17 A 72043 - COIL ASSEMSBLY -field LH, - . ................ e - [, 1
18 NSS STUD - field terminal (See Ref. 40} . . . .. ... .. ......... S 1
19 R 15077 BUSHING - insulated, field stud {Order A40702}. ... .. e 1,
20 A 26447 INSULATOR -fieldcoll.. .. .. ... .. e e e e e e 2
21 . A 40736 SHOE -pole,plain . ... o0 e e 1
. 22 A 40736 . SHOE - poleymoticed ..o it e i e e e e e e 1
23 A 72041 ARMATURE ..ttt e et e e 1
24 126. 111 KEY - Woodruff, armature. .. .. ..z, .. oo i 1
25 74- 610 SCREW -pole . .. ... i 2
T 26 NSs - . BODY -starter, generator {Order A70202). . .. .................. . 1.
. 27 ! 173- 237 SCREW - 10-32% 1/27rd. hde o et e et vt e e e e e e e e 3 -
28 192- © 18 . LOCKWASHER -3/16" plated. . .o . vve v e e e e e, 3
29 A 44433 RETAINER ASSEMBLY -bearing . . ......... et e e 1
*30 * NSS GASKET - bearing retainer (order Add433) .. . . ... .. o 1
31 . A 28ad - BEARING - ball, driveend. . . . . . . e e U
32 A 72048 FRAME ASSEMBLY -driveend.......... S e 1
33 A 72047 SPACER -pulley P4 oo .. e e 1
.34 c 14344, PULLEY -starter, generator drive . 2 . . . oot u e e eee s 1
35 ©o192- 26 LOCKWASHER - 11/16" plated . _ . . ... ... e el 1
> 35 A 25546 NUT - armature shaft, driveend . ... ...... e A 1 -
37 A 43499 . RETAINER -grease . ..., e feeea 14
} =38 NSS ~ SEAL.-felt {Order A44433). . ...... R e . 1
39 NSS SPACER -armature shaft, inner. .. . ... ... oo 1
| . 40 A 40702 KIT - stud {Includes items 16,18and 19}.. ., . ... 0. oo uuun ... 1
' * Bearing retainer gasket and felt seal not reguired when servicing with retainer assembly.
A Bearing rgtzriﬁ?\ﬁsémbly services-all starters. : ' »
, I
‘ : ‘ : PR : ' : Printed in U.5.A. . . : November 1975-.;“'
I - ° v

I



REF. ' PART NG@»- -
1 c 21948 -
2 c .17187
. .3 C 14585
4 ~C 14566
5 .C . 18998
B C 14553
7 A 70221
8 C 16852
"B A 70202
9 C 14537
10 C 17186
B 50213
11, C 22571
12 C 18197
13 KO 231281
14 KO 232535
15 ¢ 17275
i6 M 20007
17 A 27251
. 18 'KOA235095
19 . KO 230722
20 C 18115
21 C 19058
22 223- 20
23 - C 21595
24 C 17763
25 C 19286
26 C . 19287
27 C . 18203
28 C 18380
1 A - 20065
2 B 50255
3 . 10934
4 A 40855
5 B 80223
6 B . 50273
-7 173- 73
B 193- 4
9 NSS T
10 NSS s
1 B 50274
12. 10927
13 NS$
14 B . 50203
15 128. 105
T16 192- 23
17 10923
18 13- 209
19 192. . 21
20 ° 129- 103
2 A 34046
‘ A -43182
o ' - ‘ K Printed in U.S.A.

s

P
Juw

<

P

‘o

a

ELECTRICAL SYSTEM -

. DESCRIPTION

HARNESS - wire
WIRE - ignition switch 1o solenoid {yellow 8"}, . .. ... ... ... S .
CABLE - battery to solenoid (red 101727
CABLE - battery to ground (black 12")
SWITCH - strip

STARTER - generator 12 V. (Repairs page Aﬁg\gelco No. 1101875......

STARTER - generator 12 V. (Repairs page 47)

CONNECTOR - headlamp
LAMP ASSEMBLY - warning {used prior to S/N 9701679
- BULB - generator indicator {red}. .. .................. .. . ..

HEADLAMP ASSEMBLY - 12 Voit (Repairs page 51). . . ............
BATTERY - 12 volt ’

WIRE - regufator ground to solenoid (white A
SPARK PLUG - {includes gasket)

GASKET - spark plug
CABLE - high tension

CONDENSER

FUSE-20amp /. ... e 0 o

SWITCH . fgnitionﬁhcludes, key§
KEY -ignition

-

CASE.MODEL 210 COMPACT FRACTOR'

, ..
L

49

N
" T

z
m
-
©

L L

elco No, 1101970. ., . ..

—-‘-—‘w-—t—l—l—l—!-ﬂ—i—lm-—l-—\dn_l_ll_l—l_tﬂdﬂ—l

.......... T T

CONNECTOR - headlight extension. . . . . T e e e e e e e e

» WIRE - headlight extension
WIRE - PTO switch to clutch switch,{Black 14")
AMMETER (used S/N 9701679 and after)

LAMP ASSEMBLY - flood and tail

TAIL LAMP

{(Optional)

"MOLDING - lamp retaining

SCREW - molding

WASHER - 1/4” lock
"SWITCH (See Kit beléw)

LR

-

...........................

KNOB™ switch (See Kitbelow) . 00ttt

~NUT - stitch

_ WASHER - bearing
BOLT - 3/8 x 1-1/2 NC hex, zinc platéd
LOCKWASHER - 3/8" zinc plated.

NUT . 3/8" NC hex, zinc plated :
BRACKET - mounting, tail lamp .. .. .0 ........ S B

KIT - switch {inctudes kno_b_

1
1
1
1
1
2
2
2
1
1
............ ..—....';'-.‘.....‘...-..........'- 1.
1
1
9
1
1
1
1
1
1
1
1

B

.............................
............................

..............................

‘May 1975



REF.

DO b WN -

- 10
11
12
13
14
15
16,
17
18
19
20
21

22
23
24
25
26
27
28
29
30
31

32
- 33
34

35
36
37

CU B, bW o

10
1.
12
13

PART NO,
C 14080
c 17921
o] 10836
187- 485
131- 620
187- 1047
C 2257
NSS
C 14305
C 14304
C 32573
C113- - 103
-193- 29
195 520
. 129- 102
111- 202
11 108
128- 101
13- 102
193- 70
129- 122
C 14599
129- 27
192 18
169- 131
22. 58
187- 1844
C 18788
13- 612
192. 21
C 18999
C 17546
o182, 523
C 19254
L1290 77
195- 513
C 19246
129. 37
C 19521
KOA231533
KO 220297
173- 210
192- 18
KO 232535
KO 220174 .
- 187- 408
t173- 224
193- 5
KO 220980
KOA220981
KOX 489-1
KO 275182

. Printed in US.A.

-

’

" BOLT - 1/4 x 3/4” NC, rd. hd., square neck {batt.negativg} . . . ........

CASEMODELZTOCOMPACTTRACTOB

.

LI

ELECTRICAL-SYSTEM HARDWARE

DESCRIPTION

NUT - speed type *'U"

....................................

SCREW - #10 x 5/8" Self-Tapping Hex. Zinc Plated. . ............ .

HEADLAMP ASSEMBLY ... ...0 .. .. ... ... ... .. ......
RECEPTACLE - headlamp {Qrder C22671). . ene .

BULB - headlamp

LENS - headlamp

.LOCKWASHER - 5/16" internal tooth . .
WASHER - 5/18" plain, zinc plated . ... . |
NUT - 5/18” NC hex, zinc plated
BOLT - 6/16 x 3/4” NG, rd. hd., s

NUT - 1/4" NC hex

NUT - /16" NF hex

NUT - #10 NF hex

.....................................

o

D L o

BOLT - 5/16 x 1 NC hex, zinc plated

......................

quare neck {batt.positive). .. ..... ...

BOLT - 5/16 x,1/2" NC hex, Self-Tapping
SCREW - #10 x 1-1/2" UNF Self-Tapping

SUPPORT - starter generator
'BOLT - 3/8 x 3/4” NC hex

WASHER - nylon 13/64’"
NUT - #10 - 32 square -

BOLT ; /16 x 3/4” NC hex, zinc plated
LOCKWASHER - #10 external taoth

BRACKET - starter generator adjust :

A4 e e e e e s T T

.................................

HOLDER -stripswitch ... ... o0 o o

NUT - #10 - 32 hex
CLIP - wire holder . . .,

BREAKER CONTACTS

LEAD - breaker contact (Includes grommet)

GROMMET - contact lead

LOCKWASHER - 3/16" zinc plated

CO.VER - breaker contact
GASKET - cover

SCREW - #56 x 378" Self-Tapping ’

SCREW - #8 x 1/4"" NC round head

LOCKWASHER - #8 internal
POINT SET - breaker contact
BRACKET - breaker contact
ROD - breaker contact push

51.

tooth, .. ... ..., ..

_CLIP - wire

May 1975




52

SHIFT PATTERN

ATTACHMENT
ORIVE

AMMETER

et O
(o=
(EA @

ATTALHMENT
LeFY

GASOLINE
ONLY

(5) -

©

Jrock

PARKING BRAKE

REF. PART NO.
1 321- 2498
2 . 321- 2498
3 321- 2502
3 321- 3003
4 321- 1423
5 321- 1788
6 C 14066
7 321- 2110

[}
1 -
RES
/

Printed=in U.S:A7 " -

CASE MODEL 210 COMPACT TRACTOR . ; ' . 53

i _
DECALS
. DESCRIPTION . ' '~ REQT
DECAL hood LH. .. ... ..... S l..f...: ....... S
DECAL -hood RH..... ... o e 1
DECAL -.instrument panel {used prior to S/N 9701 679) ......... e 1 -
DECAL - instrument panel {used S/N 9701679 and after) . ... .. .. .. L 1
DECAL - “CASE” onseatback. . . .. .....c...... ... .. N 1
DECAL - ignitionswitch . .. .. .. ....... .. l...'..:,.,..;:.{_.I... 1
DECAL - gasoline. . . . , | SR e PRS-
DECAL - parking brake ..... e e . .-.j .......... 1
- 4
) : 1'-"’%%':'-:*.
P
-,i\ 'V '
™~ «t’:.\ ¢ v
3 .':‘-1_ "
*!: 1‘
B "j‘ ;
o - —




~ 4 oo . o ’ <
J 21 SLEEVE HITCH . .. " ,
- . )
REF.  PARTNO. DESCRIPTION . . REQ'D’
1 'C 19514 HITCH ASSEMBLY .. ......... O U I .
2 C 19497 HANDLE-life " . ... 0 ... .. ... ... ...~ 1
. 37 .13 424 BOLT 1/2°NCx1"hex ... ... A "3
4 192- 23 * LOCKWASHER - 1/2" .., ... . e & 5
5 129- 105 NUT-1/2NChex . .... e e e e e - 4
6 £ 14568 PIN-drawbar .. ... ... ... . o L 1 B
L7 C . 16097 WASHER -domed .. ......... ..o o 2 '
, B . C 19502 JBOLT -adjusting. . . ... i oo 1
9 1195 529 % WASHER-7/16"flat. . ... ... ... . i 1 o
10 ©132- 48 PIN-cotter 1/8 > 17, .o o 1 )
; th 195 845 ° WASHER-3/8"flat. . ..., ... ... ... 2
12 132- 308 “PIN -cotter3/16" x 1:3/4" L L 2 N
13 c 19501 SPRING -assist . .......................... . e PR 2
14 113- 207 - .BOLT - 3/8" NCx 1" (Replaces’transaxle mounting balts) ‘
. when attaching'spring brackets) ... ... ......... e, 4 -
15 c 19516 BRACKET - spring attaching L.H.shown . ... ...... ... . ... . .. . 1
c 19617 BRACKET - spring attaching R.H. notshown . ... .. .... ... Ceaean -1
16 13- 607 BOLT-5/8"NC1-1/2"hex. ... ¢ ..o © 2
17 128 107 NUT-B/B"NChex ....... ..o i 2
18 C 19499 SLEEVE -pivot ..., ... L T2
19 113- 421 © BOLT-1/2"NCx 2" hex . ... . 2
. 20. C 19496 - LATCH -hitch . ... ........ e A "
21 113- 257 BOLT-3/8" NCx21/2" hex ..... e I 1 "
.22 N3 . 103 BOLT-5M6"NCx1"hex ....,...oouvvrn .. e, 2
- 23« 192 20 . LOGKWASHER-S/16". ... ..... S 2
: 24 i C 19408 BRACKET -liftstop ..............: S 21
25 129- 103 NUT-3/8"hex ..o e 1
26 . - 129 102 NUT-B/16"hex .. L. 2
o ]
|
Cog J '
!
Printed in US.A, - . - : March 1975 .




!. ﬁ -
1
CASE MODEL 210 COMPACT TRACTOR b7
- ) q
. ’ ¢
o - ' D8 WHEEL WEIGHTS
REF.  PARTNO. ~ DESCRIPTION ‘ _ -REQ'D
1 NSS WEIGHT : wheel 12 (Order as Machinery Item) . . . ' . .. .. . . o4
2 111- 532 © BOLT - 1/2 x 3/4" round head, square neck, NC, zincplated ., ... . 8.
3 192- 23 LOCKWASHER - 1/2" zinc plated _ . e e 8 .
, 4 129. 105 NUT-1/2"NChex ............ ... . ... " e e e e e g
‘ U J
¢ .
M [
| ' ' ® ‘,’F ! . -
| x ‘
:"i N # | '
B ; -
- ) ~ 4
* ! -
- f . s
/ .
I
T e ° . ) r .
t ; ’
b I3 -
» L] ) “ A —
4 o . . . ) . )
- E} - A' B ) ’
. March 1975




CASE MODEL 210 COMPACT TRACTOR 59
‘ 'MODEL H18 FRONT END WEIGHT BRACKETS
REF. PART NO. ~ DESCRIPTION . ' REQ'D
A C 16581 BRACKET - mounting - - v vvvvvn it e e eee e 1
2 c - 1?1361 BRACE -rear .. ...t i e e 1
.3 € 17162 . BRACKET -weightmounting. . . . .. .. ..o e e o1
4. - M3 417 BOLT 1/2x1-1/4" NChex, zincplated . . ... .vvvnnnnnennn. ... 6
U5 S 113 0443 BOLT - 1/2x 61/2"NChex ..ot a e .2
6 25- 108 NUT - 1/2° NC hex, zincplated. . .......... ettt 8
7 1927 23 LOCKWASHER - 1/2" ... .. e 8
8 196 533 WASHER - 1/2" zincplated . . .. ... ..o, 8
» ' , ' : MODEL H13 WEIGHT BOX
1 C 17859 FRAME -weightbox .. ... ... . ... ... ... e, ) e -1
2 C 17863 BOX-weight ... .....:0...... e e e 1
3 C 17860 * SUPPORT - weight boX . . . . ... ... R 1
4 ., C 17638 PLATE-hitch. .. .. vuu oo, e e et 1
5 - 317 BOLT - 3/8 x 1" round head, square neck. .5 .. ..ov vt e ... 3
6 113 . 207" BOLT - 3/8x 1" NCReX . v i e vv et et e e e e e, 4
7 129- 103 NUT -3/8" NChex. . . oot il sl 7
g8, 192 21 LOCKWASHER - 3/8" .. ....... P, N, 7
g 195 525 WASHER-3/8" ......: e e 7
[ o
. . . g .
| . .
L T / =
3 e§‘
Bl . ,
¥ | | | N L
| ' : rinted in U.S.A. . . ; aE - . . ) arch 1975,
\ . i i




NUMERICAL INDEX, o ? - , ' NUMERICAL INDEX - . . L 61
-, " o ’ N, . . v a
: : : . . . N ST PART coe PAGE . " PART PAGE REF. . PART , PAGE REF. -
. o prnT C PAGE REF. PART . PAGE REF. PART . GPAGE REF..  n0 NO. ng NO. NO. NO_F PNO. , - NO.  NO.
; NO. NO. NO. NO. . : "NO. .NO. NO. ©7 NO.  NO. ; :
X - . - . c ' 14345 11 40 i _17248 43 6 C 18980 - 33 i35 .-, .
10927 49 + 12 |, A 72043 45 7 17 c 11181 39 29 C 14508 19 .4 | tc’ 17275 49 15 C - 18983° 37 .17
10934 48° .3 A 72043 "47 17 c 11182 39 30 c 14525 43 14 c 17281 43 3 C 18985 - 37 10
35012 39 3. A 72046 45 32 c 11183 - 139 31 C 14534 27?12 C 17546 51 31 C 118986 37 13
40035 9 20 . A 72046 - 47 32 C 11184 ° ~ 39 32 c 14537 40 9 c 17636 59 <4 C 18988 - 37 9
40035 . M 28 |, A 72047 45 . 33 c 11185 39 33 c 14553 49 . B c 17717 19 1 C 18989 15 1
) A 10326° 19 22 A 72047 47 33 C 11187 - 39 35 C 14565 49 3 C 17718 19 2 o 18992 31 5
; A 11538 39 24 A 72048 45 11 c 11188 39 36 c 14566 49 4 cC 17763 C 49, 24 e 18996 27 R
: A . 12652 41 59 | A 72048 47 11 c 11189 38 . 37 C ..14568 56 6 C 17859 ' 59 1 e 18998 49 5,
CA 20965 - 49 1 A 72073 15 -0 1 [ -c . 11180 | 39 39 c 14599 . 51 21, C 17860 59 3 C - 18999 51 30
A 23603 11 7 A 72073° 17 - C o~ 11191 ¢ 29 40 c 14690 - 15 23 Cc 17863 . 89 2 C 19021-. . 15 107
. A 26441 47 31 A 72077, - 17 3 ¢ TagT " 39 a2 € 14906 .y 44 C 17921 51 2 C 19053 5 1 E
' A 25447 45 20 A 72078 17 - 8 c 11193 39 a5 | c 14906 ., 21 11 C 18014 K3 2 C 19055 - 49 . 21 !
A 75447 . 47 20 A 72079 17 7 c 11194 39 a4 o C 14983 . m 38 c 18016~ 31 1 C 19204 © 23 12
A 15461 47 4 A 72080 .17 -9 c 11185 - 39 a3 ) € * 19007 15 5 C 18017 31 21 c 19213 5 2 )
. . A 26546 ., 46 6 A 72083 17 15 C 111986 T4 46 c 15096 3 16 C 18097 g 24 C 19244 51 6 -
A 25546 47- 36 A 72084 17 10 C 11200 41 54 ¢ 15410 27 9 C 18097 11 34 C 19254 51 33 B
A 27001 - 9 23 A 72002 . 17 2 c 11201 . © 39 . .41 c - 158514 3. 23 C 18097 13 6 C -19283 - 25 © 23 .
| A, 27251 49 17 | (A 72099 17 5 c 11202 41 56 ¢ 15515 23 7 C 18098 19 14 C 19286 49 25 7
| A 27287 g 26 A 72100 13 8 c 11203 a1 57 c 15556 23 1M C 18099 19 30 c 19287 49 26
| A 27365 1 39 A 72100 15 2 c 11204 41 58 c 15557 23 8 C 18101 e 18 o 19324 39 4 - o
. A 27999 41 . BB A 72103 17 11 c 11205 41 61" C 15564 43 A1 C 18103 19 27 C 19397 35 10 ‘ ’
& A 30881 29 10 A 72104 47 2 C 11208 41 G0 . Cc 16672 33 17 Cc 18115 49 20 ° c 19417 27 5]
AT 24046 49 21 A 72108 13- -9 - C 11207 41 B2 o) 15672 35 4‘ c 18147 37 15 C 10448 1 41 79
- A 37247 21 1 A 72108 . 15 13 -G 11208 - . 41 72 G . 15718 23 3- o 18150 T 25 9 o 19449 5 8 -
| A 39619 / , 21 © 8 A 72108 17, 2 C - 11209 - 41 64 C 16719 23 21 C 18153 25 6 C 19450 41 80
| A 40702 45 4 . B 50213 49 - C 11210 “41. . B5 . C 15721 i 23 - 1 C 18197 49 12 C 19472 23 -
| A 40702 - 47 - 40 B 50223 49. 5° C 11211° 41 66 c 16087 - b5 7 C 18203 49 27 C 19496 55 20 °
| A 40736 - 450 - 21 B 50224 49 o1 C 11212 41 ‘67 C 16129 27 8 C 18389 . 4g 28 c 19497 55 2
‘ A T 40736 45 22 B 50255 % - 49 -2 C 11218 41 7 C 16170 25 3 C. 18711 .3 12 C 19408 55 24
| A 40736 47 21 B 50273 * 49 6 ,C 11219 38, 2 cC . 18200 - 31 4. - C 18733 25 21 C , . 19499 565 g -
} A 40736 - 47 22 B 50293 49 14 C 11222 39 38 c 16239 25 15 C 18777 29 2 c 19501 | B& . 13 -
- A ' 40855 49 4 B - 53393 13 13 C 11223, 41" fb73 C 16362 25 -7 C 18779 29 3 C 19502 5§ 8 .
A 41927 45 13 -C 110263 - 29 | ' 11529 .15 18 C 16363 15 17 C 18788 51 27 C 19514 55 . 1
A 41927 a7 13 C 10314 29 2 c 11545 15 19 C - 16364 25 5 c 18793 .19 3 c 19516 455 15
A 41959 | 45 . 27 C 10314 41 84 C 11808 29 - 5 ¢ 16373. - 25 16 c 18809 43 1 C 19517 . Bb - o
A 42127° 45 - 25 o 10446 = 4 81 C 12081 29 -3 c 16374 25 17 C 18811 43 4 c 19521 © 51 . o :
A 43182 49 N C . 10487 - 41 78 C 12110 " 2g 5 C 16379 - 37 14 C 18812 29 1 -], © ' 19536 - 39 23 )
A | 43356 45 . 31 C 10657 15 14 c 12111 29 - 6. C 16404 27 2 c igg14 11 - 43 c 19537 41 48
A 43404 ' 45 2 c 10678 15 3 C S 12224 19 2 C 16429 27 -7 c 18890 25 9 C 19534 41 47
A 43495 a5 23| ¢ 10822 41 74 C 12370 20 7 c 164486 27 14 C 18007 23" 2., c 19539° -+ 39 1
; A 44433 45  -29 C . 10836 51 3 . C 12975 . 29 9 C 16447 127 14 C 18908 ‘23 15 C . 19540° 39 19 :
| ‘A, 44433 47 .29 C 11162 ~ 39 5 C 12975 31 20 ¢ f6448 19 3 C 18918 35 12 c 19541 41 69 "
A 70062 .29 9 € © 11183 ~ 39 6 Nol 12975 37 18 » C 7 16449 19 1 C 18319 35 13 o 19547 41 70
A 70090 5 5 C 11165 39 -8 o 13106 | 29 7 c 16581 59 ‘1 C 18940 23 17 " C 19544 a1, 76 .
A _70185. 29 8 C . 11168 39 9 C 13360 43 1 ¢ 16692 31 18 c = 18940 25 1 1 C 19545 41 77 -
A 70202 49 8 c 11167 39 M C 14060 51 1 ¢ 16786 23 13 c 18957 " 39 7 C 19546 39, 22
A 70221 . 49 7 ¢, 11168 - 39 12 . C 14066 53 6 C 16798 . 15 20 c 18960 33 32 C 19547 39 34
A 72038 45 7 C 11169 39 .. 13 C . 14157 15 - 15 c 16862 49 8 c 18960 35 14 C 19552 37 12
.. A 72038 47 770 ¢ 11170 39 14 c 14200 31 6 C 17067 43 . 13 c 18867 3B 1 C 19563 3. 19 ‘
| o A 72039 .45 s | ¢ 11171 39 15 c 14201 31 7 e s 27 . 4 c 18964 35 2 |, ¢ 19563 . 35 8
' A 72039 47 5 [ ¢ . 1173 33 20 c 14295 ° .23 10 G 17161 59 2 c 18986 - 33 11 [ ¢ 19688 .. 33 30
S A 79040 45 -6 c- 11174 - 39 21 . G 14304 51 & g~ C 17162 - 59 3 C 18968 . 33 29 c 19767 21 15
- A 72040 a7 6 C 11177 39 25 c 14305 - 51 - 8 c 17164 33_ l‘iO C 18969 - - 33 34 C 19802 23 . - -
, A 72041 . a7 23 C 11178 39 - 16 c 14344 45 34 c 17164 , 35 9 C 18974 33 7 c 19867 . 21 12
A 72042 45 0 | €. 39. 27 c 14344 47 34 ¢ 17188 49 10 c 18978 33 12 c 19869  * 33 " 4
. X ‘ ) . , ! ‘ . C 17187 -49 2 C 18979 33 7 1. . *
L]




¥

2 ’  NUMERICAL INDEX NUMERICAL INDEX 63
. 'L‘* . - . .
. _ PAGE REF. PART "PAGE REF. PART PAGE REF. PART PAGE REF., PART PAGE REF.
e&g?'r ;%?E ESF :%ﬁT NO.” NO. _NO. NO.  NO. NO. NO. NO. - NO. NO. ' NO. NO. NO. NO.
. ' R 16287 9 19 113, 131- 178 - 21 16
. C 20035 21 3 KO * 230675 17 1 KO 236675 :; ‘ 1; | R 16287 1 27 }}2 333 22 . 1; 131 178 . 37 8.
tYc 20036 21 7 KO 230722 a9 19 KO 236705 5 32 R 16287 13 © 2 13 508 37 8 131. 78 43 g
C 20037 21 2 KO 231032 7 5 KO - 236835 18 "’ R 21491 41 63 13 209 49 ig 131- 309 9 26
c 120053 21 20 KO 231052 19 16 KO 237277 5 9 w 5063-5 9 21 113 219 19 6 131 309 11 37
' C 20056 25, 5 KO 231281 49 13 KO 237421 : ‘0 w 5063-S 33 .2 13 233 a5 7 131- 629 + 51 5
C 20082 25 27 'KO- 231388 19 . 31 KO 237423 _ 131, 1112 .5 31 8
, : 14 KO 237455 19 26 _ 13- 257 55 21 2 . 31
C . 20093 21 5 KO 232535 49 O 16 A 112 417 59 4 131- M3 .. 31 3
c 20107 .- 21 14 KO 232535 51 5 Kp™ 237520 1 6 HARDWARE CODE NUMBERS Y 55 19 131, 1318 5 25 22
C 20193 o 36 KO~ 234866 " 2 KQ 237658 15 1 ' - ' 113 a24 43 3 132, 77746 51, 25 B8
c 20194 19 37 KO 235003 9 1 KO 237895 ; o1 13- 440 39 17 113 424 55 (13 1323 46 37 6
c . 21526 29 13 KO' - 235004 9 7 KO , 240013 - 13- 514 25 10 13- 443 59 5 132 48 - 21 10
C 21527 - 29 16 KO 2380075 7 17 KO 270158 11 2 - e : o8 N pos o) o ey Ag - 10
c 21528 29 18 KO 2350075 11 10 KO 270889 .3 13 614 43 8 15 " a2a 57 o3 132- g 21 9
C. 21530 29 12 KO 235008 7. 15 KO 275066 7% 15 420 e 3 e 224 z S 122, 208 e 12
o 21564 23 18 KO 235010, 7 19 KO 275067 7 26 oo s ‘51 2 2 1o 2 - . o . o s
C - 21584 37 22 KO 235011 7 18. KO 275143 7 4 55 104 7 1 126 ‘g 71 17 132- .310 - . 37 18
.G 21587 37 .2 KO 235025 Moo KO 275144 [ 25- 104 19 1 126. i ' 33 21 |+ 132 311 29 8
C 21595 - 49 23 KO 235025 13 3 KO 275144 312 26. 108 59 6. 126- B 36 16 132 336 37 19
C. . 21596 23 M KO 235026 1 17 KO 275182 51 13 41 18 11 13 126- . 16 37 2. 138- 96 21 6
c 21676 33 28 KO 235047 7 2 KO- 275220 7 3 " 61 616 1M 25 126~ 28 a1 83 {38- 96 35 3.
c 21678 33 ., 20 KO 235048 ! 6 KO 275341 > 3 71- 410 15 g 126- 111 a5 24" 138 99 29 . 4
C 21679 19 39 KO 235048 3. 1N KO 275341 13 10 74 610 47 25 126- 111 47 24 138. 319 25 18
| C 21681 .33 28 ko 238093, 7 A KO 276341 1B 83 68 41 82 129- 17 19 7 138 2028 33 31
| C 21684 33 36 KO 235084 B .8 KO 275690 19 15 83- 412 41 49 " | 7 190 18 45 14 138- 2054 43. -+ 10
- c.+ 21795 33 27 KO 235057 13 14 KOA 220981 51 1: e 514 a1 ' s 120 . 18 e 1 158 054 43 15
t C. 21814 1" ! KO . 235070 " 2 KOA 231533 o1 . 92-- 4 7 2 129- 27 51 22 151- 210 19 5
| c' 21948 49 ! KO 235070. - 13 . 5 KOA 23509 .49 18 2. 4 3w 18 129- 37 19 20 | . 164 40 23 -4
’ ) .C 21955 25 . KO 235084 19 19 KOA 235139 2 19 92- 5 AT B3 120- 37 51 37 164- 42 43 5
: C 21982 33 14 KO 235085 . 19 18 KOA 235327 7 22 52. 6 9 12 129. 77 51 34 164- 50 19 9
,C 21984 . 15 16 [ KO 235086 v v KOA 235567 2 B M- 3 19 5 125 101 2% - 286 169- 95 19 - 35
. C 21994 37 4. KO 235117 ! 8 KOA 235569 o 12 111 108. 51 ° . 16 129. 101 "Bl e 17 169- 131 51 24.
. C 22023 25 2 KO 235118 / / "KOA 235571 9 b 111 202 33 22. 129. 102 5 10 173- -3 49 7
c 22048 37 20 KO 2351268 11 1 KOA 235611 9 6 L 209 51 15 |- 128 ¢ 102 15 0 173 A0 81 3
: C 22278 29 .2 ko 231258 19 29 KOA 235618 y 1M1, 258 5 7| ze 102 % 51 173 215 15 2
c 22568 29 19 KO . 235165 13 1  KOA 235845 15 8 nE o : 129- 102 5 19 5 - : o
c 22571 " 49 11 KO 235207 11 6 KOA 237031 19 28 o > o ; 128 a0z i 25 s o o ”
o 22571 51 - KO 235277 19 . 23 KOB 236364 .9 22 . s, 5 15 Z 199, 102 14 175. 436 11 99
C 22673 -51. 10 i . KO 235278 9. 24 KOE 235646 7 25 13 3 © 25 24 129 103 3 28 177- 94 5 7
cC 22871 79 KO 235287 9 2 KOX- 4891 81 12 13- 5 11 19 5o o3 1?‘ & 178- 868 . 33 3
; c 22697 728 KO 235289 9 =16 L 32763 37 ’ 13- 6 15 3 129. 103 LU 178.. 858 % 15
c 22698 9 13 ‘KO 235290 9 - 16 M 20007 ©. 49 16 13 102 51 18 429 103 37 a1 178- 858 37 ¢+ 3
C 22699 11 23 KO 235353 1M .20 0> 2815-N 23 16 "a 103 s ; 199, (03 20 1 189 523 51 ° 32
c 22700 11 31 KO 235353 13 4 R- 15077 - . 45 19 ve 103 5 . 12 o - o5 187, -+ aos 81 7
D 22988 19 4 KO -~ 235468 9 16 R 165077 47 19 “ 113 103 55 29 126 103 59 7 187- 485 54 4
F 19633 41 68 KO 235476 19 25 R 15087 47 3 113 113 31 ¢ 11 vy Tou e 15 187we 1036 19 38
F 53650 a1 50 KO 235494 19 8 R 15090 45 8 iy 13 b " 128 105 o0 o e g ol
: : F 59014 23 14 | . KO 235406 19 12 R 15000 a7 .8 13- 122, 27 1 {90 105 57 4 187- 1046 . 20 17
KO 200380 17 1| . KO 235603 v 33 « R 15106 45 ! 13- 206 11 14 1290 107 55 17 187-° . 1047 51, 6
- KO 200380 17 6 KO. 235631 . 7o R 15106 a7 o 3 208 2% . 14 120, 122 51 20 187- 1073 a1 85
KO 200383 17 4 KO 235652 I : R 16147 . 13- 206 31 13 120- 125 29 15 187- 1844 51 .26
KO 220174 13 7 KO 235680 19 34 R 16147 47 12 3. 206 3 5 oo 1o A 192, 17 - 45 15
KO 220174 -5 6 KO 235748 n 42 R 16148 45 16 113~ 207 5 3 1209.. 178 29 1y 192- 17 47 15
KO 220297 51 2 KO 235757 1 29 ‘R 16148 47 16 113. 207 1 33 129 200 5 2 192. 18 19 6
KO 220980 51 10 KO 238757 .13 B R. 16761 45 9 13 507 21 19 oo, el s I~ 1925 18 19 21
° KO 230011 7 20- KO 235818 1 35 R 16161 47.- 8 13, e 53 19 : \ ey 8 4 o8
. KO 230170 7 16 KO 235826 7 14 R 16170 45 30 e 207 %5 20 »
KO 230170 11 9 KO 235901 15 6 R 47 30 _

3




!
t ‘I“ - ' ' ) B -
F A - S NUMERICAL INDEX . ‘ | S | ‘
‘ PART ' PAGE REF. PART PAGE REF. o ' Lo ‘ , ) A
\:10. ' NO. NO, NO. NO.  NO. _ . . R
92- 18 51 4 195- 521 5 8 - - o ' : - |
192- 8. 51 23 195- 521 15 . 13 o : 5 : . ‘
T 192- 9 . 11, 18 195- 521 43 12 I
’ 192- 19 15 2 195- 525. 5 4 , : , . ,
e - 192 19 16 8 " 195- 525 : 59. 9 e . . ‘ v ' .
192- 19 - 19 13 195.- 5729 55 9 . . . .
. 192 19 2% 25 T qgs 533 . . bg 8 : ‘ : : .
102- 20 15~ 12 195. .45 o 25 : o A . e .
192- 20 15 5 195- 545 1M, 36 | ;o a - , . . .
192- 20 15 12 195- 545 55 1 S : : _ o
192- 20 & 195- 2021 v 27 10 ‘ ' - : ! SR : . o K
192- 2 3 10 195- . 2021 31 9 . , : _ g , ' - ;
192 20 - 33 195- 2069 - 31 15 : ) - : o : . SR
192- 20 1 45 3 195- 2069 33 15 - , : . _ | ,
. 192 20 . 5 23 .| oo o7 i 20 S : : ‘ ) _
‘ 192- 21 5. B 211- 5 39 10 ' ﬂ o )
192- 21 .1 8 214- 103 15 4 - . - :
192- 21 11 15 210 17 . 29 20 s ] : ‘ . .
192- 21 11 24 2o - 403 50 ¢ ‘ - _ | _ _
192- 21 32 o 404 .29 6 ) : P ' ' ‘ , S
192- 21 19 7 ‘210. 404 31 19 : - o , - _
192- - 2t . 23 20 2o, a0a a3 ) . : : o . o
. 192- 21 25 13 521, a4 7 : . : . . L : _ :
| w - . i
- R P T 41 52 . : . | . : oo
ey 2 R I B PAT: 1 45 . - . ' : X '
' 192- 21" 33 19. 223- 20 49 22 . . . ’ . ‘ S
192 o1 51 o9 |- 321- 1423 53 4 : : - : ’ L . : - - )
199, 21 By ——g 321- 1786 52 5 . | g . ' C
2. . 23 o . a21- 2110 53 7 o . , : . _ |
' ; 321- 2408 53 2 , T _ : .
192 23 2% .14 321- 2499 53 1 | ‘ .
©182- 23 43 . 2 ‘ : - . - . ) o ) . ‘
199. - s 1e | 3 2s02 63 3, : _ i ; i -
192, 2 - s a 321- - 3003 53 3 . . . e
ey 5s 67 3 353- 442 21 13 _ : ; ' _
: g 353 462 2 & : ' ]
192- 23 59 7 . , , - _
192- 2% 47 35 . ' S . , ,
© 1822 . 116 . 45 35 ' : : , 1
193- 4 49 8 o s . “
o193 5 - 51 9’ o ' T : -
193- 29 51 12 . ~ ' : , . - i .
193- 56 19 g | S S ‘ . . z )
O B . | Ing Il Equipment Co., Inc
o6 8 o 4 ~ Ingersoll Equip ., Inc.
193- 76 - 2. 5. - _ : . . : o
195 104 21 17 : . - . L . - ‘ ‘ '
195- 104 25 12 ' | ‘ Lo ' o :
. 195 104 33 9 ) R ‘
S 198 104 33 18
! 195- 104 '3 . B . ) - - - : 3
195, 104 . 37 5 , e : : . =
| - 195- 126 21 18 - : o . T : '
195- 513 51 +35 ‘ - _— 4 .. , . -
-~ 196" B15 1M 2 : : - R ' o . :
| - 195 515 19 10 - . - - o . . ]
" 195 520 51 13, : : A R . . \_./ _ L
! T '




